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Plot 7-1735. CDD Diversity (Pk & Avg, Ch.60, 802.11ax(SU),
MCS11)
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Plot 7-1736. CDD Diversity (Pk & Avg, Ch.64, 802.11ax(SU),
MCSO0)
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Plot 7-1737. CDD Diversity (Pk & Avg, Ch.64, 802.11ax(SU),
MCS4)
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Plot 7-1738. CDD Diversity (Pk & Avg, Ch.64, 802.11ax(SU),
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Plot 7-1739. CDD Diversity (Pk & Avg, Ch.100, 802.11ax(SU),
MCSO0)
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Plot 7-1740. CDD Diversity (Pk & Avg, Ch.100, 802.11ax(SU),
MCS4)
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Plot 7-1741. CDD Diversity (Pk & Avg, Ch.100, 802.11ax(SU),

MCS11)
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Plot 7-1742. CDD Diversity (Pk & Avg, Ch.104, 802.11ax(SU),

MCS11) MCS0)
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Plot 7-1743. CDD Diversity (Pk & Avg, Ch.104, 802.11ax(SU),
MCS4)
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Plot 7-1744. CDD Diversity (Pk & Avg, Ch.104, 802.11ax(SU),
MCS11)
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Plot 7-1745. CDD Diversity (Pk, Ch.132, 802.11ax(SU), MCS4)
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Plot 7-1746. CDD Diversity (Pk, Ch.132, 802.11ax(SU), MCS11)
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Plot 7-1747. CDD Diversity (Pk, Ch.136, 802.11ax(SU), MCS0)
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Plot 7-1748. CDD Diversity (Pk, Ch.136, 802.11ax(SU), MCS4)
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Plot 7-1749. CDD Diversity (Pk, Ch.136, 802.11ax(SU), MCS11)
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Plot 7-1750. CDD Diversity (Pk, Ch.140, 802.11ax(SU), MCS0)

@
o
L

Field Strength (dBuV/m)

FCC ID: BCGA2757
IC: 579C-A2757

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090023-16.BCG

Test Dates:
08/02/2022 — 09/14/2022

EUT Type:
Tablet Device

Page 499 of 534

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Trace: MaxHold RBW: 1 MHz 5727.40 MHz
Detector: PK VBW: 3 MHz .
PASS Offset: 15.1dB SWT: 1.01ms 63.03 dBpV/m
1404
£
3
2 120
=
k=1
© 1004
g
in
o 804
2
[
60

5650 5665 5680 5695 5710 5725 5740 5755 5770 5785 5800
Frequency (MHz)

Plot 7-1751. CDD Diversity (Pk, Ch.140, 802.11ax(SU), MCS4)
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Plot 7-1752. CDD Diversity (Pk, Ch.140, 802.11ax(SU), MCS11)
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Plot 7-1753. CDD Diversity (Pk, Ch.149, 802.11ax(SU), MCSO0)
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Plot 7-1754. CDD Diversity (Pk, Ch.149, 802.11ax(SU), MCS4)
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Plot 7-1755. CDD Diversity (Pk, Ch.149, 802.11ax(SU), MCS11)
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Plot 7-1756. CDD Diversity (Pk, Ch.165, 802.11ax(SU), MCS0)
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Plot 7-1757. CDD Diversity (Pk, Ch.165, 802.11ax(SU), MCS4)
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Plot 7-1758. CDD Diversity (Pk, Ch.165, 802.11ax(SU), MCS11)
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7.6.19 CDD Diversity Radiated Band Edge Measurements (40MHz BW)

15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9
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Plot 7-1759. CDD Diversity (Pk & Avg, Ch.38, 802.11n, MCS8)
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Plot 7-1760. CDD Diversity (Pk & Avg, Ch.38, 802.11n, MCS11)
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Plot 7-1761. CDD Diversity (Pk & Avg, Ch.38, 802.11n, MCS13)
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Plot 7-1762. CDD Diversity (Pk & Avg, Ch.46, 802.11n, MCS8)
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Plot 7-1763. CDD Diversity (Pk & Avg, Ch.46, 802.11n, MCS11)
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Plot 7-1764. CDD Diversity (Pk & Avg, Ch.46, 802.11n, MCS13)
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Plot 7-1765. CDD Diversity (Pk & Avg, Ch.54, 802.11n, MCS8)
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Plot 7-1766. CDD Diversity (Pk & Avg, Ch.54, 802.11n, MCS11)
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Plot 7-1767. CDD Diversity (Pk & Avg, Ch.54, 802.11n, MCS13)
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Plot 7-1768. CDD Diversity (Pk & Avg, Ch.62, 802.11n, MCS8)

el RBWSIMMZ  peak: 535255 MHz, 63.11 dBLV/m
Peak Trpce A ’
PASS avg offiet 1730m VBN SIHZ g 5350.90 MHzZ, 50.87 dBuv/m

1401

1204

1001

80

..
601 ra

Field Strength (dBuV/m)

Y 1““"\*-— "

R T e L PS RS

40

5275 5290 5305 5320 5335 5350 5365 5380 5395 5410 5425
Frequency (MHz)

Plot 7-1769. CDD Diversity (Pk & Avg, Ch.62, 802.11n, MCS11)
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Plot 7-1770. CDD Diversity (Pk & Avg, Ch.62, 802.11n, MCS13)
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Plot 7-1771. CDD Diversity (Pk & Avg, Ch.102, 802.11n, MCS8)
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Plot 7-1772. CDD Diversity (Pk & Avg, Ch.102, 802.11n, MCS11)
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Plot 7-1773. CDD Diversity (Pk & Avg, Ch.102, 802.11n, MCS13)
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Plot 7-1774. CDD Diversity (Pk & Avg, Ch.110, 802.11n, MCS8)
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Plot 7-1776. CDD Diversity (Pk & Avg, Ch.110, 802.11n, MCS13) Frequency (MHz)
Plot 7-1780. (FCC Only) CDD Diversity (Pk, Ch.126, 802.11n,
PASS & 1 RBW: 1MHZ  peak: 5470.00 MHz, 60.58 dBuV/m MCS8)
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Plot 7-1777. (FCC Only) CDD Diversity (Pk & Avg, Ch.118, Frequency (MHz)
802.11n, MCS11) Plot 7-1781. (FCC Only) CDD Diversity (Pk, Ch.126, 802.11n,
MCS11)
PASS a5t spse VoW 3z Peak: 5469.50 MHz, 62.02 dBuv/m
Pudi Sinek 16398 SwT: 1.0Ims  Avg: 5457.50 MHz, 50.11 dBuV/m PASS Trace: MaxHold  REWE: 1 MH2 5727.00 MHz
Detector: PK VBW: 3 MH .
140 Offset: 16,568 SWT: 1.01ms 62.99 dBuV/m
£
= 120 1 140 1
2 E
s s
£ 1001 a 1201
B :
& a0 8 100 {
z o
3 &
Y 60 e~ ] T~ T 80
AP W S NI . S RS B g ‘E
401 i y ¥ ¥ i ¥ ¥ y ¥ 60 4
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
Frequency (MHz)

5625 5645 5665 5685 5705 5725 5745 5765 5785 5805 5825

Plot 7-1778. (FCC Only) CDD Diversity (Pk & Avg, Ch.118, Frequency (MHz)
802.11n, MCS13) Plot 7-1782. (FCC Only) CDD Diversity (Pk, Ch.126, 802.11n,
MCS13)
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Trace: MaxHold RBW: 1 MHz
PASS  oetector pc VBW: 3 MHz 5649.93 MHz
Trace: MaxHold RBW: 1 MHz 5727.25 MHz Offset: 16.9dB SWT: 1.01ms 63.60 dBuV/m
PASS Detector: PK VBW: 3 MHz 5 130 o
Offset: 16.5dB SWT: 1.01ms 63.42 dBpv/m
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Frequency (MHz) Plot 7-1787. CDD Diversity (Pk, Ch.151, 802.11n, MCS11)
Plot 7-1783. CDD Diversity (Pk, Ch.134, 802.11n, MCS8)
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Plot 7-1784. CDD Diversity (Pk, Ch.134, 802.11n, MCS11)
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Frequency (MHz) Plot 7-1789. CDD Diversity (Pk, Ch.159, 802.11n, MCS8)
Plot 7-1785. CDD Diversity (Pk, Ch.134, 802.11n, MCS13) PASS Tace: Maxtiod  GBW: 1 e 5924.80 MHz
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Plot 7-1786. CDD Diversity (Pk, Ch.151, 802.11n, MCS8)

Plot 7-1790. CDD Diversity (Pk, Ch.159, 802.11n, MCS11)
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Trace: MaxHold  RBW: 1 MH
PASS oetector: pk vew: 5 MHz 5931.12 MHz

Offset: 18.1dB SWT:

01lms 61.94 dBuV/m
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Plot 7-1791. CDD Diversity (Pk, Ch.159, 802.11n, MCS13)
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PASS kil it oo VoW 3 Miz

Peak Offset: 16.0d8 SWT: 1.01ms

Peak: 5150.00 MHz, 64.55 dBpuv/m
Avg: 5149.85 MHz, 51.30 dBuV/m
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Plot 7-1792. CDD Diversity (Pk & Avg, Ch.38, 802.11ax(SU),
MCS0)

5090 5105 5120 5225

Aver iT‘H’" RBW: 1 MHz
Avg. Offset: 16,008 YBW: 3 MHz
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Plot 7-1793. CDD Diversity (Pk & Avg, Ch.38, 802.11ax(SU),
MCS4)
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Peak Offsef: 16.0d8 SWT: 1.01ms

Peak: 5149.70 MHz, 63.68 dBuV/m
Avg: 5149.85 MHz, 51.30 dBpV/m
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Plot 7-1794. CDD Diversity (Pk & Avg, Ch.38, 802.11ax(SU),
MCS11)
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Plot 7-1795. CDD Diversity (Pk & Avg, Ch.46, 802.11ax(SU),
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Peak: 5147.30 MHz, 67.24 dBuv/m
Avg: 5149.70 MHz, 51.24 dBuV/m

140 4
120 -
100 4
80
60 1 ' .MM |
-vvr-“’f»
.,__._MMM_.MU...,__.__«._.__L,,‘_,._'.M |
40 4
5075 5090 5105 5120 5135 5150 5165 5180 5195 5210 5225
Frequency (MHz)
Plot 7-1796. CDD Diversity (Pk & Avg, Ch.46, 802.11ax(SU),
MCS4)
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Plot 7-1797. CDD Diversity (Pk & Avg, Ch.46, 802.11ax(SU),
MCS11)
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Plot 7-1798. CDD Diversity (Pk & Avg, Ch.54, 802.11ax(SU),
MCSO0)
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Plot 7-1799. CDD Diversity (Pk & Avg, Ch.54, 802.11ax(SU),

MCS0) MCS4)
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Peak: 5358.40 MHz, 66.00 dBuV/m
Avg: 5351.60 MHz, 49.92 dBuV/m

PASS G ditsi vram VBW: 3 Mz

Peak Offset: 16,548 SWT: 1.01ms
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Plot 7-1800. CDD Diversity (Pk & Avg, Ch.54, 802.11ax(SU),
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Plot 7-1801. CDD Diversity (Pk & Avg, Ch.62, 802.11ax(SU),
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Plot 7-1802. CDD Diversity (Pk & Avg, Ch.62, 802.11ax(SU),
MCS4)
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Plot 7-1803. CDD Diversity (Pk & Avg, Ch.62, 802.11ax(SU),
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Plot 7-1804. CDD Diversity (Pk & Avg, Ch.102, 802.11ax(SU),
MCSO0)
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Plot 7-1805. CDD Diversity (Pk & Avg, Ch.102, 802.11ax(SU),
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Plot 7-1806. CDD Diversity (Pk & Avg, Ch.102, 802.11ax(SU),
MCS11)
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PASS i ditst wam VBW: 3 Mz

Peak Offset: 16.5d8 SWT: 1.01ms

Peak: 5469.10 MHz, 63.13 dBuV/m
Avg: 5454.10 MHz, 49.03 dBuV/m

Peak: 5463.85 MHz, 59.75 dBuV/m
Avg: 5451.70 MHz, 48.65 dBuV/m
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Plot 7-1812. (FCC Only) CDD Diversity (Pk & Avg, Ch.118,
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Plot 7-1809. CDD Diversity (Pk & Avg, Ch.110, 802.11ax(SU),
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Plot 7-1810. (FCC Only) CDD Diversity (Pk & Avg, Ch.118,
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Plot 7-1814. (FCC Only) CDD Diversity (Pk, Ch.126, 802.11ax(SU),
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Plot 7-1811. (FCC Only) CDD Diversity (Pk & Avg, Ch.118,
802.11ax(SU), MCS4)
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Plot 7-1815. (FCC Only) CDD Diversity (Pk, Ch.126, 802.11ax(SU),
MC
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Plot 7-1816. (FCC Only) CDD Diversity (Pk, Ch.126, 802.11ax(SU),
MCS
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Plot 7-1817. CDD Diversity (Pk, Ch.134, 802.11ax(SU), MCS0)
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Plot 7-1818. CDD Diversity (Pk, Ch.134, 802.11ax(SU), MCS4)
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Plot 7-1819. CDD Diversity (Pk, Ch.134, 802.11ax(SU), MCS11)
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Plot 7-1820. CDD Diversity (Pk, Ch.151, 802.11ax(SU), MCS0)
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Plot 7-1821. CDD Diversity (Pk, Ch.151, 802.11ax(SU), MCS4)
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Plot 7-1822. CDD Diversity (Pk, Ch.151, 802.11ax(SU), MCS11)
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Plot 7-1823. CDD Diversity (Pk, Ch.159, 802.11ax(SU), MCS0)
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